Annexure A: Hypertension Treatment protocol, Ladakh

Hypertension Treatment Protocol

Measure Blood Pressure of all adults above 18yrs of age
*High BP: SBP = 140 mm Hg DBP 2 90 mmHg

Chock for treatment compliance at each visit befoes titration of doss or addition of drugs
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Meghalaya Hypertension Treatment Protocol

* Measure Blood Pressure of all adults above 30yrs of age.
* Blood pressure < 120/80 mm Hg, advise BP monitoring at least once in a year.
* Systolic Blood pressure>120 to <140 mm Hg and/or diastolic blood pressure >80 to

<90 mmHg, advise lifestyle modification.
* *High BP: SBP>= 140 mm Hg and/or DBP >= 90 mmHg

**Check for treatment compliance at each visit before titration of dose or addition of drugs

and advice life style modification for all patients.

Steps:

If BP ishigh*
Prescribe Amlodipine 5mg once daily

After one month, measure BP again. If still high

Prescribe FDC (Amlodipine 5mg + Telmisartan 40mg)
oncedaily

After one month, measure BP again. If still high
Prescribe Amlodipine 5mg + FDC (Telmisartan 40mg+

Hydr ochlor othiazide 12.5mg) once daily

After one month, measure BP again. If still high
Prescribe Amlodipine 10mg + FDC (Telmisartan 40mg+
Hydrochlor othiazide 12.5mg) once daily

After one month, measure BP again,

Check patient is taking medicine correctly and regularly.
If yes, refer to specialist for consultation

CoeX|:¢, t.lng Treatment Modification
Condition
Obstetric consultation
DO NOT give ACE
Pregnant Inhibitors, ARB,
g Diuretics, Statins.
women .
Calcium channel
blockers  (Amlodipine)
may be used.
Diabetes Start Atorvastatln.ZOmg
) Treatment of diabetes
without g
- and monitoring of blood
complications
glucose as per protocol
Chronlc KicnSy Refer to specialist
Disease
Heart Failure Refer to specialist

Notesfor treatment

* |f SBP>=180 mmHg and DBP >=110mm Hg — Refer to specialist after initiating treatment.
* If SBP 160-179 mmHg and DBP 100- 109 mmHg- Start treatment on the same day. Treatment may be initiated at protocol

STEP 2.

+ |f SBP 140-159 mm Hg and DBP 90- 99mm Hg- Check BP on a different day, if till elevated start treatment

+ Patients with BP under control may be given medications for upto 3 months.

» Suggested Investigation for Serum Creatinine and Potassium before starting Telmisartan

Advice for Lifestyle Modification —

Eat at least 5 servings of vegetables

W and fruits
Avoid Alcohol and Tobacco &,  Eatless salt (less than one b) Use healthy oils such as Sesame,
including  second  hand #=7*  teaspoon or 5gm/day) Sunflower, safflower etc.,
Smoke c) Avoid added sugars in cakes,
L cookies , sweets, fizzy drinks, etc.
».t S ot heaitny diet - d) Eat fish or food rich in omega3 fatty
Obese- weight reduction i : S‘l/g acids,
. v e) Limitred meat,
f) Limit consumption of foods
. £ Exercise regularly for at least . P i ity containing  high amounts of
i R » N y & \ “ £
® ~ 30 minutes per day or 150 . o ( z '\' m saturated fats,
- pk minutes per week ) 4 § g) Reduce fat intake by changing the
E N e’ 0 RachsLara way food is cooked- remove the

National Programme for Prevention and Control of

Non-Communicable Diseases, NHM, Meghalaya

fatty part of meat, use vegetable oil
for cooking, steam or bake instead
of frying.
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% m Comprehensive Stepwise Approach e i
j:—,}’ SA5%  for Hypertension Management at IDIHDIHICUID
Primary care level

Not a known HTN ¢ Door-:tgo screening > Known HTN
Measure BP = S years Measure BP
SBP=140 or DBP=90 mmHg SBP<140 AND DBP<90 mmHg
Yes(—/\% No YesJHNo
Suspected HTN Non- Hypertensive Controlled Uncontrolled
Repeat screening =245 yrs: issue drugs for 2 months & follow-up
after 1 year <45 yrs: review & follow-up once in 3 months

Motivate to avail services at HWC
1. Wellness activities including Yoga

2. Tele-consultation 3. Patient Support Group

Vv V
Refer to PHC Refer to PHC
Screening by SN [ Brief History [ Wt, Ht, WC Follow treatment
Evaluation by MO (¥ BP, RBS ¥ BMI protocol Steps 1-5
|
SBP<120 AND SBP 120 - 139 OR SBP 140-159 OR SBP 2160 OR
DBP<80 mmHg DBP 80 - 89 mmHg DBP 90-99 mmHg DBP 2100 mmHg
Non- Hypertensive High Normal Prob. Stage |HT Prob. Stage Il HT
-LSM Counselling -LSM Counselling Recheck BP on another Recheck BP on 245 yrs: Once in
-Repeat screening -Recheck BP day within a week | same day 3 months follow-
after one year after two months SBP 140-159 OR SBP 2160 OR up at PHC
DBP 90-99 mmHg % DBP 2100 mmHg <45 Monthl Refer t
yrs: Monthly efer to
S;J:age Aol el :;HTN follow-up at PHC Higher Centers
) Detailed H/O Complications [ ECG (4 Hb%
(4 Ur. albumin (4 Sr. Creatinine (4 Sr. Cholesterol Controlled <—"— Uncontrolled
7 »
LSM Counselling (Review every month) Screening for Complications

Annually or Whenever required

e ﬁa 4 Ur. albumin (4 Blood Sugar
@. (4 Sr. Creatinine  [& Sr. Cholesterol
4 Eye examination (5 ECG

Avoid tobacco Exercise 2.5 Reduce weight, Reduce salt, Eat less
and alcohol hours/week if overweight  under 1tsp/day fried foods
i A Follow-up of complication

BP Measurement Checklist Hypertension treatment protocol anagement under MTM

Measure blood pressare of all adults = 18 years Without complications | Non-pregnant =18 years Doorstep services

Wodndeng dgrireg and
sriwean o .:.:.I'l. ngh BP: SBP =140 OR DBP =90 mm Hg ~ PhySiOtherapy
Btk sz pravied (e
P m Prescribe Amlodipine 5mg & Palliative care
¥y - Review after 30 days, If still High BP % CAPD bag distribution

L3 PR DT S

Amrsipparied m Increase to Amlodipine 10mg

e Review after 30 days, If still High BP
=11~ ; Note
: . &) f.-—'"' m Add Telmisartan 40mg « If SBP =180 or DBP =110
"'-’ o Review after 30 days, If still High BP mmHg, refer patient to
1 Higher centers
vt fmord et g, m Increase to Telmisartan 80mg b rati i
n pot roaira] pfl Review after 30 days, If still High BP + Calibration of dlgltal BP
apparatus once in 3 months
= T m Add Chlorthalidone 6_25mg o Dispense drugs for 30 days
anl Tl N Review after 30 days, If still High BP at PHCs
Check if the patient has been taking medications
it e B — regularly and correctly. If yes, refer to higher centres.

Fereow ek Wil ey el iy b Y reo ey e i

SBP : Systolic Blood Pressure ; DBP : Diastolic Blood Pressure; LSM: Lifestyle Modifications; PSG: Patient Support Group; Wt: Weight; Ht: Height; WC: Waist Circumference; RBS: Random Blood Sugar; BMI: Body Mass Index; Hb: Haemoglobin;
CAPD: Continuous Ambulatory Peritoneal Dialysis
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Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:”
Prescribe Amlodipine 5mg

After 30 days measure BP again. If still high:

Increase to Amlodipine 10mg

After 30 days measure BP again. If still high:

Add Telmisartan 40mg

After 30 days measure BP again. If still high:

Increase to Telmisartan 80mg

After 30 days measure BP again. If still high:

Add Chlorthalidone 12.5mg**

After 30 days measure BP again. If still high:

Increase to Chlorthalidone 25mg**

After 30 days measure BP again. If still high:

Check if the patient has been taking
medications regularly and correctly. If yes,
refer to a specialist.

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Chlorthalidone.

— Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/thiazide-like diuretics should not be
given to pregnant women or to women of childbearing
age not on effective contraception.

Calcium channel blocker (CCB) can be used. If not
controlled with intensification dose, refer to a specialist.

Diabetic patients

— Treat diabetes according to protocol.
— Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

— Add beta blocker to Amlodipine with initial treatment.

Heart attack or stroke, ever

— Begin low-dose aspirin (75mg) and statin.

People with high CVD risk

— Consider aspirin and statin.

Chronic kidney disease

— ACEI or ARB preferred if close clinical and biochemical
monitoring is possible.

* IfSBP =180 or DBP =110, refer patientto a
specialist after starting treatment.

If SBP 160-179 or DBP 100-109, start treatment on
the same day.

If SBP 140-159 or DBP 90-99, check on a different
day and if still elevated, start treatment.

Recommended investigations at initiation of
therapy: Haemoglobin, blood sugar, urine analysis
for proteinuria, serum creatinine.

Hydrochlorothiazide can be used if Chlorthalidone
is not available (25 mg starting dose,
50 mg intensification dose).

Lifestyle advice for all patients

Jre

Avoid tobacco
and alcohol

India
Hypertension
Control
Initiative
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Eat less
fried foods

95 4

Exercise
2.5 hours/week

Reduce salt,
under 1 tsp/day

Reduce weight,
if overweight

® Eat 5 servings of fruits and

e Avoid papads, chips,

e Use healthy oils like

e Limit consumption of foods

e Reduce weight if overweight.

vegetables per day. e Reduce fat intake by changing

how you cook:

- Remove the fatty part of meat

- Use vegetable oil

- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

chutneys, dips, pickles etc.

sunflower, mustard, or
groundnut.
e Avoid processed foods

. : containing trans fats.
containing high amounts of

saturated fats. e Avoid added sugar.

e Dispense drugs for 30 days and give appointment after 4 weeks e Medications should be taken at the same time each day




Andhra Pradesh

Hypertension Protocol

Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:”
Prescribe Amlodipine 5mg

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Chlorthalidone.

— Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/thiazide-like diuretics should not be

After 30 dayS measure BP aga|n If St|” h|gh given to pregnant women or to women of childbearing

age not on effective contraception.

Increa se to Am IOd i pi ne 1 Omg Calcium channel blocker (CCB) can be used. If not

controlled with intensification dose, refer to a specialist.

Diabetic patients
After 30 days measure BP again. If still high: ~ Treat diabetes according to protocol

— Aim for a BP target of < 140/90 mmHg.

Ad d Tel m isa rta n 40m g Heart attack in last 3 years

— Add beta blocker to Amlodipine with initial treatment.

After 30 days measure BP again. If still high: BT P Ll G, B
o — Begin low-dose aspirin (75mq) and statin.
Increase to Telmisartan 80mg g S

Chronic kidney disease

— ACEI or ARB preferred if close clinical and biochemical
monitoring is possible.

After 30 days measure BP again. If still high:
Add Hydrochlorothiazide 12.5mg

* IfSBP =180 or DBP =110, refer patient to a
specialist after starting treatment.

After 30 dayS measure BP again, If Stl” hlgh If SBP 160-179 or DBP 100-109, start treatment on

the same day.

Increase to Hyd rOCh IorOthiaZide zsmg If SBP 140-159 or DBP 90-99, check on a different

day and if still elevated, start treatment.

Recommended investigations at initiation of
therapy: Haemoglobin, blood sugar, urine analysis

After 30 days measure BP again. If still high: for proteinuria, serum creatinine.

Check if the patient has been taking
medications regularly and correctly. If yes,
refer to a specialist.

LifEStyle adViCE for a" patients ® Eat 5 servings of fruits and e Reduce fat intake by changing

vegetables per day. how you cook:

, , - Remove the fatty part of meat
@, e Avoid papads, chips, yp
\~/ _ , - Use vegetable oil
chutneys, dips, pickles etc . :
ﬁ ﬁ - Boil, steam, or bake instead of fry
1 @ e Use healthy oils like - Limit reuse of oil for frying

sunflower, safflower, :
e Avoid processed foods

groundnut, etc containing trans fats
Avoid tobacco Exercise Reduce weight, Reduce salt, Eat less '

and alcohol 2.5 hours/week if overweight under 1 tsp/day fried foods

India
Hypertension
Control
Initiative

e Limit consumption of foods
containing high amounts of
saturated fats (cheese,
ice-cream, fatty meat).

e Avoid excess sugar,
carbonated/packaged drinks.

e Dispense drugs for 30 days and give appointment after 4 weeks e Medications should be taken at the same time each day




Arunachal Pradesh

Hypertension Protocol ="

Measure blood pressure of all adults over 30 years of age

High BP: SBP > 140 or DBP > 90 mmHg
Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:* Pregnant women and women who may
become pregnant

Prescribe AmIOdipine smg A DO NOT give Telmisartan or Hydrochlorothiazide.

- Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/thiazide-like diuretics should
not be given to pregnant women or to women of
childbearing age not on effective contraception.

After 30 dayS measure BP again. If still h|gh - Calcium channel blocker (CCB) can be used. If

not controlled with intensification dose, refer to a

Increase to Amlodipine 10mg specialist.

Diabetic patients
-Treat diabetes according to protocol.

- Aim for a BP target of < 140/90 mmHg.
After 30 days measure BP again. If still high: Heart attack in last 3 years
. - Add beta blocker to Amlodipine with initial treatment.
Add Telmisartan 40mg

Heart attack or stroke, ever
-Begin low-dose aspirin (75mg) and statin.

Chronic kidney disease
- ACEI or ARB preferred if close clinical and

After 30 days measure BP again. If still high: biochemical monitoring is possible

Increase to Telmisartan 80mg

* If SBP > 180 or DBP > 110, refer patientto a
specialist after starting treatment.

After 30 days measure BP again. If still high:

ChECk If the patient haS been tak|ng If SBP 160-179 or DBP 100-109, start treatment on

. . the same day.
medlcatlons regtﬂarly and CorreCtly' If yesl If SBP 140-159 or DBP 90-99, check on a different

refer to a SpECialiSt. day and if still elevated, start treatment.

Recommended investigations at initiation of
therapy: Haemoglobin, blood sugar, urine analysis
for proteinuria, serum creatinine.

LifEStyle adViCE fOr a " patients * Eat 5 servings of fruits and * Reduce fat intake by changing

vegetables per day. how you cook:

* Avoid papads, chips, chutneys, - Remove the fatty part of meat

dips, pickles etc. - Use vegetable oil

* Use healthy oils like sunflower, ) B.Oll.’ steam or b.ake mSt.ead offry
- Limit reuse of oil for frying

safflower, groundnut, etc

Avoid tobacco Exercise Reduce weight, Reduce salt, Eat less + Limit consumption of foods * Avoid processed foods

and alcohol 2.5 hours/week if overweight under 1 tsp/day fried foods containing high amounts of containing trans fats.

saturated fats (cheese, ice-cream, * Avoid excess sugar,
fatty meat). carbonated/packaged drinks.

India
Hypertension . . . . . .
I H C I Control e Dispense drugs for 30 days and give appointment after 4 weeks  ® Medications should be taken at the same time each day

Initiative
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Hypertension Protocol

« Measure blood pressure of all adults over 30 years of age

* Blood pressure < 120/80 mm Hg, advise BP monitoring at least once in a year

» Systolic Blood pressure >120 to <140 mm Hg and/or diastolic blood pressure >80 to <90
mm Hg, advise lifestyle modification with follow up every 3 months.

High BP:

SBP = 140 and/or DBP = 90 mmHg

Check for compliance at each visit before titration
of dose or addition of drugs

If BP is high:*
Prescribe Amlodipine 5 mg once daily

After 30 days measure BP again. If still high:
Change to Amlodipine 10 mg once daily

After 30 days measure BP again. If still high:
Add Telmisartan 40 mg ** to

Amlodipine 10 mg once daily

After 30 days measure BP again. If still high:
Replace Telmisartan 40 mg with
Telmisartan 80 mg and continue it with
Amlodipine 10 mg once daily

After 30 days measure BP again. If still high:
Add Hydrochlorthizide 12.5 mg to
Telmisartan 80 mg and Amlodipine
10 mg once daily

After 30 days measure BP again. If still high:
Check if patient has been taking medicines regularly
and correctly. If yes, refer to a higher centre

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Hydrochlorothiazide
or Chlorthalidone

-Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/ thiazide-like diuretics should not
be given to pregnant women or to women of child
bearing age not on effective contraception.

- Calcium channel blockers (CCB) can be used. If
not controlled with intensification dose, refer
to a specialist.

Diabetic patients
-Treat diabetes according to protocol.
—-Aim for a BP target of < 140/90 mmHg

-Monitoring of blood glucose and renal function tests
every six weeks

Heart attack in last 3 years
-Add beta blocker to Amlodipine with initial treatment.

Heart attack or stroke, ever
-Begin low-dose aspirin (75mg) and statin.

People with high CVD risk
(like Diabetes & Hypertension together)
-Consider aspirin and statin.

Chronic kidney disease

- ACEI or ARB preferred if close clinical and biochemical
monitoring is possible.

* If SBP = 180 or DBP = 110, refer patient to a specialist
after intiating treatment.

If SBP 160-179 or DBP 100-109, start treatment on the
same day.

If SBP 140-159 or DBP 90-99, check on a different day
and if still elevated, start treatment.

Please check Renal Function Test before initiating
ARBs and after every 6 weeks of treatment at nearest
FRU or District Hospital

Lifestyle advice for all patients

95

Moderate exercises
like jogging/walking
3 kms/day

IHCI

$ L [ &

Reduce salt
intake under
1 tsp/day = 5gm/day

Avoid tobacco
and alcohol

Eat less
fried foods

Maintain weight
<(Height in cm-
100) in kgs

India

* Eat 5 servings of fruits and
vegetables per day.

* Reduce intake of fat by
changing how you cook:

* Limit consumption of papads,
chips, chutneys, dips and pickles.

- Remove fatty part of meat

- Boil, steam or bake instead of frying
- Limit use of oil while frying

- Eat less oily food

* Avoid packaged food products

* Avoid added sugar.

Hypertension
Control
Initiative

e Dispense drugs for 30 days and give appointment after 4 weeks

e Medications should be taken at the same time each day




Bihar

Hypertension Protocol -i

Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:~
Prescribe Amlodipine 5mg

After 30 days# measure BP again. If still high:

Continue Amlodipine 5mg and
add Telmisartan 40mg

After 30 days# measure BP again. If still high:

Continue Amlodipine 5mg and
increase Telmisartan to 80mg

Increase Amlodipine to 10mg  and
continue Telmisartan 80mg

#
After 30 days measure BP again. If still high:

Continue Amlodipine 10mg, Telmisartan _
80mg and add Hydrochlorothiazide 25mg
(in the morning)

After 30 days# measure BP again. If still high:

Continue Amlodipine 10mg, Telmisartan
80mg and increase Hydrochlorothiazide
to 50mg (in the morning)

6 After 30 days# measure BP again. If still high:

After 30 cays#measure BP again. If still high:

Check if the patient has been taking medications
regularly and correctly. If yes, refer to a specialist.

Pregnant women and women who may
be pregnant (missed periods)

A DO NOT give Telmisartan or Chlorthalidone.

— Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/thiazide-like diuretics should not be
given to pregnant women or to women of childbearing
age not on effective contraception.

— Amlodipine can be used. If not controlled with
intensification dose, refer to a specialist.

Diabetic patients

— Treat diabetes according to protocol.
— Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

— Prescribe Metoprolol/Atenolol (25/50mg) and
Amlodipine with initial treatment and refer to specialist.

Heart attack or stroke, ever

— Prescribe Aspirin (75mg) and Statin (10/20mg) and
refer to specialist.

Chronic kidney disease

— ACEI or ARB preferred if close clinical and biochemical
monitoring is possible.

Investigation

— Before initiating and several weeks after starting
Telmisartan consider checking Serum Creatinine
and Potassium.

If SBP > 180 or DBP > 110, refer patient to a specialist after starting treatment
(Amlodipine 5mg OD).

If SBP 160-179 or DBP 100-109, start treatment on the same day.

If SBP 140-159 or DBP 90-99, check for 2nd reading after 3 working days and if
still elevated, start treatment.

At every step before increasing the dose patient compliance needs to be verified.
Dose of anti hypertension medication can be titrated at 15 days frequency if
required.

Amlodipine may cause ankle oedema in some patients. Reassure patient. Leg
elevation or compression stockings may help in mild cases. Addition of
Telmisartan can reduce oedema. If oedema persists: reduce Amlodipine
dose/discontinue it.

Chlorthalidone 12.5mg can be used if Hydrochlorothiazide 25mg is not available.

Lifestyle advice for all patients

o g7 2

Avoid tobacco Exercise Reduce weight, Reduce salt, Eat less
and alcohol 30 min/day if overweight under 1 tsp/day fried foods

e Avoid papads, chips,

® Eat 5 servings of fruits and e Reduce fat intake by changing

vegetables per day. how you cook:

- Remove the fatty part of meat

- Use vegetable oil

- Boil, steam, or bake instead of fry
Use healthy oils like - Limit reuse of oil for frying
sunflower, mustard,
groundnut, etc

chutneys, dips, pickles etc

e Avoid processed foods
containing trans fats.
Limit consumption of foods
containing high amounts of
saturated fats (cheese,
ice-cream, fatty meat).

e Avoid added sugar.

India
Hypertension
Control
Initiative

e Dispense drugs for 30 days and give appointment after 4 weeks e Medications should be taken at the same time each day




Chhattisgarh

Hypertension Protocol

Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

I[fBPis high:*
Prescribe Amlodipine 5mg

After 30 days measure BP again. If still high:
Add Enalapril 5mg

After 30 days measure BP again. If still high:
Increase Enalapril to 10mg

After 30 days measure BP again. If still high:
Increase Amlodipine to 10mg

After 30 days measure BP again. If still high:

Add Chlorthalidone 6.25mg/
HCTZ** 12.5mg

After 30 days measure BP again. If still high:
Increase to Chlorthalidone 12.5mg/
HCTZ** 25mg

After 30 days measure BP again. If still high:

Check if the patient has been taking
medications regularly and correctly. If yes,
refer to a specialist.

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor
blockers (ARBs), and thiazide/thiazide-like
diuretics should not be given to pregnant
women or to women of childbearing age
not on effective contraception.

Calcium channel blocker (CCB) can be used.
If not controlled with intensification dose,
refer to a specialist.

Diabetic patients

— Treat diabetes according to protocol.
— Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

— Add beta blocker to Amlodipine with initial
treatment.

Heart attack or stroke, ever
— Begin low-dose aspirin (75mg) and statin.

People with high CVD risk
— Consider aspirin and statin.

Chronic kidney disease

— ACEI or ARB preferred if close clinical and
biochemical monitoring is possible.

* If SBP =180 or DBP =110, refer patient to a
specialist after starting treatment.

If SBP 160-179 or DBP 100-109, start treatment on
the same day.

If SBP 140-159 or DBP 90-99, check on a different
day and if still elevated, start treatment.

Recommended investigations at initiation of
therapy: Haemoglobin, blood sugar, urine analysis
for proteinuria, serum creatinine.

** HCTZ - Hydrochlorothiazide

Lifestyle advice for all patients

o 90 [

Avoid tobacco Exercise Reduce weight, Reduce salt, Eat less
and alcohol 2.5 hours/week if overweight under 1 tsp/day fried foods

® Eat 5 servings of fruits and e Reduce weight if overweight.

vegetables per day. e Reduce fat intake by changing

e Avoid papads, chips, how you cook:
chutneys, dips, pickles etc. - Remove the fatty part of meat
- Use vegetable oil
- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

e Use healthy oils like
sunflower, mustard, or
groundnut.

e Avoid processed foods

e Limit consumption of foods .
containing trans fats.

containing high amounts of
saturated fats. e Avoid added sugar.
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Measure blood pressure of all adults over 18 years

High BP: SBP = 140 or DBP = 90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

If BP is high”
Prescribe Amlodipine 5 mg
and lifestyle management

After 30 days# measure BP again. If still high:
Add Telmisartan 40mg

After 30 days measure BP again. If still high:
Increase Telmisartan to 80mg

After 30 days measure BP again. If still high:
Increase Amlodipine to 10mg

After 30 days measure BP again. If still high:
Add Chlorthalidone 6.25mg

After 30 days measure BP again. If still high:
Increase Chlorthalidone to 12.5mg

After 30 days measure BP again. If still high:

Refer patient to a specialist.

Women who are or could become pregnant

A DO NOT give Telmisartan or Chlorthalidone.

® ACE inhibitors, angiotensin receptor blockers (ARBs),
thiazide/thiazide like diuretics and statins should not be
given to pregnant women or to women of childbearing
age not on highly effective contraception.

® Calcium channel blocker (CCB) or labetalol can be used in
consultation with specialist.

Diabetic patients

o Treat diabetes according to protocol.

e Aim for BP target of <140/90.

Heart attack in last 3 years

e Add beta blocker to Amlodipine at initial treatment.

Heart attack or stroke ever

e Begin low-dose aspirin (75 mg) and statin.

Chronic kidney disease

e ACE inhibitor or ARB preferred if close clinical and
biochemical monitoring possible after specialist opinion.

Diabetic Nephropathy patients

o Starttreatment if SBP =130 and/or DBP > 80.
Aim for BP target of <130/80.

If SBP > 180 or DBP > 110, refer patient to a specialist after starting
treatment. If SBP 160-179 or DBP 100-109, recheck BP >30 mins. Start
treatment on same day. If SBP 140-159 or DBP 90-99, recheck on next day
and if still elevated, start treatment.

If SBP>160 and/or DBP =100, ask to revisit in 15 days.

Recommended investigations at initiation of therapy: Haemoglobin, CBC,
blood urea, creatinine, HbA1C, lipid profile, ECG, urine routine.

Optional investigations: Liver function tests (if patient obese BMI >25),
PCV (if Hb=16gm/dI or if advised by medical officer), electrolytes (before
starting 2nd dose of Telmisartan &/or patient age >60), ultrasound (to r/o
liver and kidney involvement), fundus examination.

Refer to specialist if young patient (<25 years); pregnancy; family history
of renal disease; BP not controlled even after step 6; Hypertensive
emergency SBP > 200 &/or DBP > 110; any complications detected.

Lifestyle advice for all patients

Eat less than 1 tsp of salt per day:
avoid papads, chips, chutneys, ﬁ ﬁ

dips, pickles, etc.

Exercise regularly:
2.5 hours per week
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N If overweight,

lose weight.

Avoid alcohol and
i tobacco

Adequate sleep for 6 to 8 hrs.

Limit intake of fried foods.

Avoid added sugar.

e Eat 5 servings of fruits and vegetables
per day.

Avoid foods with high amounts of saturated
fats (e.g. cheese, ice cream, fatty meat).

e Use healthy oils, e.g. sunflower,
mustard or groundnut.

Avoid processed foods containing trans fats.

e Reduce fat intake by changing how you
cook: remove the fatty part of meat; use
vegetable oil; boil, steam or bake rather
than fry; limit reuse of oil for frying.

e Dispense drugs for 30 days and give appointment after 4 weeks e Medications should be taken at the same time each day




Greater Chennai Corporation

Hypertension Protocol

Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:*
Prescribe Amlodipine 5mg

Increase to Amlodipine 10mg

Add Telmisartan 40mg

Increase to Telmisartan 80mg

Add Chlorthalidone 12.5mg**

Increase to Chlorthalidone 25mg**

After 30 days measure BP again. If still high:

Check if the patient has been taking
medications regularly and correctly. If yes,
refer to a specialist.

After 30 days measure BP again. If still high:

After 30 days measure BP again. If still high:

After 30 days measure BP again. If still high:

After 30 days measure BP again. If still high:

After 30 days measure BP again. If still high:

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Chlorthalidone.

— Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/thiazide-like diuretics should not be
given to pregnant women or to women of childbearing
age not on effective contraception.

Calcium channel blocker (CCB) can be used. If not
controlled with intensification dose, refer to a specialist.
Diabetic patients

— Treat diabetes according to protocol.
— Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

— Add beta blocker to Amlodipine with initial treatment.

Heart attack or stroke, ever

— Begin low-dose aspirin (75mg) and statin.

People with high CVD risk

— Consider aspirin and statin.

Chronic kidney disease

— ACEI or ARB preferred if close clinical and biochemical
monitoring is possible.

* If SBP > 180 or DBP =110, refer patient to a
specialist after starting treatment.

If SBP 160-179 or DBP 100-109, start treatment on
the same day.

If SBP 140-159 or DBP 90-99, check on a different
day and if still elevated, start treatment.

Recommended investigations at initiation of
therapy: Haemoglobin, blood sugar, urine analysis
for proteinuria, serum creatinine.

Hydrochlorothiazide can be used if Chlorthalidone
is not available (25 mg starting dose,
50 mg intensification dose).

Lifestyle advice for all patients

w90 [

Avoid tobacco Exercise
and alcohol 2.5 hours/week

&

Reduce salt, Eat less
under 1 tsp/day fried foods

Reduce weight,
if overweight

e Eat 5 servings of fruits and
vegetables per day.

® Reduce fat intake by changing
how you cook:
- Remove the fatty part of meat
- Use vegetable oil
- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

o Avoid papads, chips,
chutneys, dips, pickles etc.

e Use healthy oils like
sunflower, mustard, or

groundnut ¢ Avoid processed foods

containing trans fats.

o Limit consumption of foods
containing high amounts of
saturated fats.

¢ Avoid added sugar.
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e Dispense drugs for 30 days and give appointment after 4 weeks o Medications should be taken at the same time each day




Gujarat

Health & Family Welfare

Department
Government of Gujarat

Hypertension Protocol

Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg
Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:*

Pregnant women and women who may
become pregnant

Prescribe Amlodipine 5mg

After 30 days measure BP again. If still high:
Increase to Amlodipine 10mg

After 30 days measure BP again. If still high:
Add Telmisartan 40mg

After 30 days measure BP again. If still high:
Increase to Telmisartan 80mg**

After 30 days measure BP again. If still high:
Add Chlorthalidone 12.5mg***

After 30 days measure BP again. If still high:

Check if the patient has been taking
medications regularly and correctly. If yes,
refer to a specialist.

A DO NOT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor
blockers (ARBs), and thiazide/thiazide-like
diuretics should not be given to pregnant
women or to women of childbearing age
not on effective contraception.

Calcium channel blocker (CCB) can be used.
If not controlled with intensification dose,
refer to a specialist.

Diabetic patients
— Treat diabetes according to protocol.
- Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

— Add beta blocker to Amlodipine with initial
treatment.

Heart attack or stroke, ever
- Begin low-dose aspirin (75mg) and statin.

People with high CVD risk
— Consider aspirin and statin.

Chronic kidney disease

— ACEI or ARB preferred if close clinical and
biochemical monitoring is possible.

* If SBP > 180 or DBP > 110, refer patient to a specialist
after starting treatment

If SBP 160-179 or DBP 100-109, start treatment on the
same day

If SBP 140-159 or DBP 90-99, check on a different day
and if still elevated, start treatment

Get estimations done for Blood Sugar, Urea, Creatinine, and
Urine Protein before increasing Telmisartan dose. If any value
is abnormal refer to a specialist. If the patient cannot consult
a specialist, withdraw Telmisartan and add Chlorthalidone.

Hydrochlorothiazide 25 mg can be used if
Chlorthalidone 12.5 mg is not available

Lifestyle advice for all patients

®og &

Reduce salt,
under 1 tsp/day

Eat less
fried foods

Exercise
2.5 hr/week

Avoid tobacco
and alcohol

® Eat 5 servings of fruits and e Reduce weight if overweight.

vegetables per day. e Reduce fat intake by changing

how you cook:

- Remove the fatty part of meat

- Use vegetable oil

- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

e Avoid papads, chips,
chutneys, dips, and pickles.

e Use healthy oils:
sunflower, mustard, or
groundnut.

e Avoid processed foods

Limit consumption of foods y
containing trans fats.

containing high amounts of

saturated fats. e Avoid added sugar.

Medications should be taken at the same time each day
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e Dispense drugs for 30 days and give appointment after 4 weeks




Haryana

Hypertension Protocol

Measure blood pressure of all adults over 18 years of age

High BP: SBP > 140 or DBP > 90 mmHg
Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:* Pregnant women and women who may

. o« o become pregnant
Prescribe Amlodipine 5mg

A DO NOT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/thiazide-like diuretics should
not be given to pregnant women or to women of
childbearing age not on effective contraception.

After 30* days measure BP again. If still high:

- Calcium channel blocker (CCB) can be used. If

Increase to Am IOd i pi ne 1 Omg gséccizlr;;'olled with intensification dose, refer to a

Diabetic patients
-Treat diabetes according to protocol.

- Aim for a BP target of < 140/90 mmHg.

After 30* days measure BP again. If still high:

Heart attack in last 3 years

Add TEImisa rtan 40mg - Add beta blocker to Amlodipine with initial treatment.

Heart attack or stroke, ever
-Begin low-dose aspirin (75mg) and statin.

People with high CVD risk
(like Diabetes & Hypertension together)

Increase to Telmisartan 80mg - Consider aspirin and statin.

Chronic kidney disease

- ACEI or ARB preferred if eGFR >60 and if close clinical
and biochemical monitoring is possible.

After 30" days measure BP again. If still high:

4 . . . )
After 30 days measure BP agam’ If Stl” hlgh * If SBP > 180 or DBP > 110, refer patient to a specialist

Add Chlorthalidone 6.25mg** after intiating treatment.

If SBP 160-179 or DBP 100-109, start treatment on the
same day.

. . . . If SBP 140-159 or DBP 90-99, check on a different day
After 30 days measure BP agam' If Stl” hlgh and if still elevated, start treatment.

Check |f the patient has been ta k|ng Dose of anti-hypertension medications can be titrated

at 15 days frequency if required.

medications regularly and correctly. If yes, Hydrochlorothiazide 12.5mg can be used if
refer to a SpECialiSt. Chlorthalidone 6.25 mg is not available

LifEStyle adViCE fOr a " patients * Eat 5 servings of fruits and * Reduce fat intake by changing

vegetables per day. how you cook:

O ) * Avoid papads, chips, chutneys, - Remove the fatty part of meat
({ dips, pickles etc. - Use vegetable oil
Py - i i
@ Q ﬁ 0 * Use healthy oils like sunflower, B‘O'l,’ steam or b,ake 'nSt,ead offry
- Limit reuse of oil for frying

mustard or groundnut.
* Avoid processed foods
containing trans fats.

Exercise at least Reduce salt Avoid fried Maintain normal Avoid tobacco
30 mins/day intake under and fast foods body weight and alcohol
5 days/week 1 tsp/day ~ 5gm/day

* Limit consumption of foods
containing high amounts of
saturated fats. * Avoid added sugar.

India
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Jammu & Kashmir

Hypertension Protocol

Measure blood pressure of all adults over 30 years
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Government of Jammu and Kashmir

High BP: SBP > 140 or DBP > 90 mmHg
Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:* Pregnant women and women who may

. o« o become pregnant
Prescribe Amlodipine 5mg

A DO NOT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/thiazide-like diuretics should
not be given to pregnant women or to women of
childbearing age not on effective contraception.

After 30 days measure BP again. If still high:

- Calcium channel blocker (CCB) can be used. If

Increase to Am IOd i pi ne 1 Omg gséccizlr;;'cﬂled with intensification dose, refer to a

Diabetic patients
-Treat diabetes according to protocol.

- Aim for a BP target of < 140/90 mmHg.

After 30 days measure BP again. If still high:

Heart attack in last 3 years

Add TEImisa rtan 40mg - Add beta blocker to Amlodipine with initial treatment.

Heart attack or stroke, ever
-Begin low-dose aspirin (75mg) and statin.

People with high CVD risk
- Consider aspirin and statin.

Increase to Telmisartan 80mg Chronic kidney disease

- ACEI or ARB preferred if close clinical and biochemical
monitoring is possible.

After 30 days measure BP again. If still high:

After 30 days measure BP agam’ If Stl” hlgh: * If SBP =180 or DBP =110, refer patient to a specialist

Add Chlorthalidone 6.25mg** after starting treatment.

If SBP 160-179 or DBP 100-109, start treatment on the
same day.

If SBP 140-159 or DBP 90-99, check on a different day
and if still elevated, start treatment.

Check |f the patient haS been tak|ng Recommended investigations at initiation of therapy:

Haemoglobin, blood sugar, urine analysis for

medications regularly and correctly. If yes, proteinuria, serum creatinine.
refer to a Specialist Hydrochlorothiazide 12.5mqg can be used if

Chlorthalidone 6.25mg not available.

After 30 days measure BP again. If still high:

LifEStyle adViCE fOr' a" patients * Eat 5 servings of fruits and * Reduce fat intake by changing

vegetables per day. how you cook:

O )y * Avoid papads, chips, chutneys, - Remove the fatty part of meat
ﬁ ({ dips, pickles etc. - Use vegetable oil
= - - Boil, steam, or bake instead of fry
0 @ Use healthy oils like sunflower, _Limit reuse of oflfor frying

mustard, or groundnut.
* Avoid processed foods
containing trans fats.

Avoid tobacco Exercise Reduce weight, Reduce salt, Eat less

. : _ * Limit consumption of foods
and alcohol 2.5 hours/week if overweight under 1 tsp/day fried foods

containing high amounts of
saturated fats. * Avoid added sugar.

India
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Jharkhand

Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:”
Prescribe Amlodipine 5mg

After 30 days measure BP again. If still high:

Increase Amlodipine to 10mg

After 30 days measure BP again. If still high:

Add Telmisartan 40mg

After 30 days measure BP again. If still high:

Increase Telmisartan to 80mg

After 30 days measure BP again. If still high:

Add Chlorthalidone 12.5mg "

After 30 days measure BP again. If still high:
Increase Chlorthalidone to 25mgqg™

After 30 days measure BP again. If still high:

Check if the patient has been taking
medications regularly and correctly. If yes,
refer to a specialist.

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor
blockers (ARBs), and thiazide/thiazide-like
diuretics should not be given to pregnant
women or to women of childbearing age
not on effective contraception.

Calcium channel blocker (CCB) can be used.
If not controlled with intensification dose,
refer to a specialist.

Diabetic patients

— Treat diabetes according to protocol.
— Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

— Add beta blocker to Amlodipine with initial
treatment.

Heart attack or stroke, ever
— Begin low-dose aspirin (75mg) and statin.

People with high CVD risk
— Consider aspirin and statin.

Chronic kidney disease

— ACEI or ARB preferred if close clinical and
biochemical monitoring is possible.

If SBP > 180 or DBP = 110, refer patient to a specialist
after starting treatment

If SBP 160-179 or DBP 100-109, start treatment on the
same day

If SBP 140-159 or DBP 90-99, check on a different day
and if still elevated, start treatment

Recommended investigations at initiation of therapy:
Haemoglobin, blood sugar, urine analysis for proteinuria,
serum creatinine

Hydrochlorothiazide can be used if Chlorthalidone is not
available (25mg starting dose, 50mg intensification dose)

Lifestyle advice for all patients

il Z

Avoid tobacco
and alcohol
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Reduce salt, Eat less
under 1 tsp/day

Exercise
2.5 hours/week

Reduce weight,
if overweight

s}

fried foods

e Reduce fat intake by changing
how you cook:
- Remove the fatty part of meat
- Use vegetable oil
- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

® Eat 5 servings of fruits and
vegetables per day.

e Avoid papads, chips,
chutneys, dips, pickles etc

e Use healthy oils like
sunflower, safflower,

groundnut, etc e Avoid processed foods

containing trans fats.

e Limit consumption of foods
containing high amounts of
saturated fats (cheese,
ice-cream, fatty meat).

e Avoid excess sugar,
carbonated/packaged drinks.

e Dispense drugs for 30 days and give appointment after 4 weeks e Medications should be taken at the same time each day




Karnataka

Hypertension Protocol

Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

I[fBPis high:*
Prescribe Amlodipine 5mg

After 30 days measure BP again. If still high:
Increase to Amlodipine 10mg

After 30 days measure BP again. If still high:
Add Telmisartan 40mg

After 30 days measure BP again. If still high:
Increase to Telmisartan 80mg

After 30 days measure BP again. If still high:
Add Chlorthalidone 12.5mg**

After 30 days measure BP again. If still high:
Increase to Chlorthalidone 25mg**

After 30 days measure BP again. If still high:

Check if the patient has been taking
medications regularly and correctly. If yes,
refer to a specialist.

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Chlorthalidone.

— Statins, ACE inhibitors, angiotensin receptor
blockers (ARBs), and thiazide/thiazide-like
diuretics should not be given to pregnant
women or to women of childbearing age
not on effective contraception.

Calcium channel blocker (CCB) can be used.
If not controlled with intensification dose,
refer to a specialist.

Diabetic patients

— Treat diabetes according to protocol.
— Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

— Add beta blocker to Amlodipine with initial
treatment.

Heart attack or stroke, ever
- Begin low-dose aspirin (75mg) and statin.

People with high CVD risk
— Consider aspirin and statin.

Chronic kidney disease

— ACEI or ARB preferred if close clinical and
biochemical monitoring is possible.

If SBP > 180 or DBP = 110, refer patient to a specialist
after starting treatment

If SBP 160-179 or DBP 100-109, start treatment on the
same day

If SBP 140-159 or DBP 90-99, check on a different day
and if still elevated, start treatment

Hydrochlorothiazide can be used if Chlorthalidone is not
available (25mg starting dose, 50mg intensification dose).
Recommended investigations at initiation of therapy:
Haemoglobin, blood sugar, urine.

Lifestyle advice for all patients

o 90 [

Avoid tobacco Exercise Reduce weight, Reduce salt, Eat less
and alcohol 2.5 hours/week if overweight under 1 tsp/day fried foods

® Eat 5 servings of fruits and e Reduce weight if overweight.

vegetables per day. e Reduce fat intake by changing

e Avoid papads, chips, how you cook:
chutneys, dips, pickles etc. - Remove the fatty part of meat
- Use vegetable oil
- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

e Use healthy oils like
sunflower, mustard, or
groundnut.

e Avoid processed foods

e Limit consumption of foods .
containing trans fats.

containing high amounts of
saturated fats. e Avoid added sugar.
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Government of Kerala

Hypertension Protocol

Screen all adults over 18 years.

High BP: SBP > 140 or DBP > 90 mmHg

If BP is high

Check S. Creatinine and Urine Protein

Start on lifestyle modifications for
3 months. Review every month.

If BP is high at monthly review, start on drug treatment

Review in 3 months. If BP is high
Start Amlodipine 5mg (CCB)

Review in 1 month. If BP is high
Add Telmisartan 40mg (ARB)

Along with Amlodipine 5mg

Review in 1 month. If BP is high

Intensify Telmisartan to 80mg
Along with Amlodipine 5mg

Review in 1 month. If BP is high
Intensify Amlodipine to 10mg

Along with Telmisartan 80mg

Review in 1 month. If BP is high
Add Chlorthalidone 12.5mg (diuretic)

Along with Amlodipine 10mg and Telmisartan 80mg

Review in 1 month. If BP is high

Confirm compliance to treatment. If
confirmed, refer to specialist.

India
Hypertension
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Blood pressure measurements

At least 2 readings at an interval of 2 minutes. If
readings differ by more than 5mm Hg, take a third
reading. The lower of the readings should be taken
as the representative SBP and DBP.

If SBP > 180 and/or DBP > 110
Refer immediately to higher centre after starting treatment.

If SBP > 160-179 and/or DBP > 100-109
- Do basic investigations: ECG, S. creatinine.
- Start on lifestyle modifications.

- Start drug treatment.

If SBP > 140-159 and/or DBP > 90-99

Start on lifestyle modifications.

Measuring blood pressure

e Use a mercury sphygmomanometer or electronic
digital oscillometric device that is validated using a
standard protocol and calibrated regularly.

Patient should relax for 5 minutes before
measurement.

Patient should not have had caffeine in the past
hour or smoked in the past 30 minutes.

Patient should be seated comfortably with back
supported, arm at heart level, and legs uncrossed.

Appropriate cuff size: length of bladder 80% of arm
circumference, width 40% of arm circumference.

Lifestyle modification

All patients require lifetime lifestyle modification.

% D

\—

Change diet Reduce weight
Salt restricted (<5g/day), Target BMI
low-fat diet. 18.5-22.9 kg/m2

@)
95 .,
Regular exercise Alcohol and Smoking

Moderate intensity, 30 Avoid unhealthy intake of
minutes, 5 days a week alcohol. Stop smoking.

e Dispense drugs for 30 days and give appointment after 4 weeks
e Medications should be taken at the same time each day




Madhya Pradesh

Hypertension Protocol

Measure blood pressure of all adults over 18 years

High BP: SBP = 140 or DBP =90 mmHg

If BPis high;* Pregnant women and women who may

o . o become pregnant
Prescrlbe AmIOdlplne Smg A DO NQT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor

: L L blockers (ARBs), and thiazide/thiazide-like
After 30 days, measure BP again. If still high: diuretics should not be given to pregnant

Increase to Amlodipine 10mg women or to women of childbearing age

not on effective contraception.

Calcium channel blocker (CCB) can be used.

. o If not controlled with intensification dose,
After 30 days, measure BP again. If still high: refer to a specialist.

Add Telmisartan 40mg Diabetic patients

- Treat diabetes according to protocol.

- Aim for a BP target of < 140/90 mmHg.

After 30 days, measure BP again. If still high: Heart attack in last 3 years

Increase to Telmisartan 80mg** - Add beta blocker to Amlodipine with initial

treatment.

Heart attack or stroke, ever
After 30 days, measure BP again. If still high: - Begin low-dose aspirin (75mg) and statin.

Add Chlorthalidone 12.5mg™ People with high CVD risk

- Consider aspirin and statin.

Chronic kidney disease

After 30 days, measure BP again. If still high:
- ACEI or ARB preferred if close clinical and

Increase to Chlorthalidone 25mg*** biochemical monitoring is possible.

After 30 days, BP again. If still high: : : :
= S1 HAY>, MEdSUe BF agdinl. 27 SHIS Lifestyle advice for all patients

Check if the patient has been taking

medications regularly and correctly. If yes, O
refer to a specialist. }g{? ﬁﬁ = ,@

Avoid tobacco Exercise Reduce salt, Eat less
and alcohol 2.5 hr/week under 1tsp/day fried foods

* If SBP = 180 or DBP > 110, refer patient to a specialist after starting

treatment. Eat 5 servings of fruits and Reduce weight if overweight.

If SBP 160-179 or DBP 100-109, start treatment on the same day. vegetables per day. Reduce fat intake by changing how

If SBP 140-159 or DBP 90-99, check on a different day and if still Avoid papads, chips, you cook:

elevated, start treatment. chutneys, dips, and pickles. - Remove the fatty part of meat

- Use vegetable oil

- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

Get estimations done for Blood Sugar, Urea, Creatinine, and Urine Use healthy oils:

Protein before increasing Telmisartan dose. If any value is abnormal E.g. sunflower, mustard, or
refer to a specialist. If the patient cannot consult a specialist, withdraw groundnut.

Telmisartan and add Chlorthalidone. Avoid processed foods containing

Limit consumption of foods
trans fats.

Hydrochlorothiazide can be used if Chlorthalidone is not available (25 containing high amounts of
mg starting dose, 50 mg intensification dose). saturated fats. Avoid added sugar.
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Maharashtra

Hypertension Protocol

Measure blood pressure of all adults over 18 years

High BP: SBP = 140 or DBP =90 mmHqg

Check for compliance at each visit before titration of dose or addition of drugs

° ° *
If BP Is hlg h Women who are or could become pregnant

Prescribe AmIOdipine 5 mg == A DO NOT give Telmisartan or Chlorthalidone.

e ACE inhibitors, angiotensin receptor blockers

ad herence cou nSEI i ng (ARBs), thiazide/thiazide like diuretics and statins

should not be given to pregnant women or to
women of childbearing age not on highly effective
contraception.

After 30 days measure BP again. If still high:
o . Calcium channel blocker (CCB) can be used. If not
Ad d Tel misa rta n 40 m g controlled with intensification dose, refer to

specialist.

Diabetic patients

After 30 dayS measure BP again. If still hlgh e Treat diabetes according to protocol.
Increase Telmisartan to 80mg » Aim for BP target of <140/90.

Heart attack in last 3 years

e Add beta blocker to Amlodipine at initial treatment.

After 30 days measure BP again. If still high: ARSI B B A
o o e Begin low-dose aspirin (75 mqg) and statin.
Increase Amlodipine to 10mg g e

Chronic kidney disease

e ACE inhibitor or ARB preferred if close clinical and
biochemical monitoring possible after specialist

After 30 days measure BP again. If still high: opinion.
Add Chlorthalidone 6.25mg

If SBP 140-159 and/or DBP 90-99, start on lifestyle
management for one month prior to initiation of

After 30 days measure BP again. If still high: medications.
Increase Chlorthalidone to 12.5mq . inmedaen oo resmentandreferto

Recommended investigations at initiation of therapy:

: RN CBC, blood sugar, serum creatinine, electrolytes (optional).
After 30 dayS measure BP aga|n. If St|” h|gh If S creatinine >1.5 mg, refer to specialist,

Check that patient has been taking drugs regu|ar|y If Telmisartan not available: replace with Enalapril 5 mg
, . (initiation dose) and 10 mg (intensification dose).
and correctly. If so, refer patient to a specialist.

Lifestyle advice for all patients

Eat less than 1 tsp of salt per day: If overweight, Limit intake of fried foods. Eat 5 servings of fruits and vegetables
avoid papads, chips, chutneys, per day.

dips, pickles, etc. lose weight. Avoid foods with high amounts of saturated

fats (e.g. cheese, ice cream, fatty meat). Use healthy oils: polyunsaturated and

monounsaturated oils.

: ) . Avoid processed foods containing trans fats.
Exercise regularly: Avoid alcohol and P J

Reduce fat intake by changing how you
2.5 hours per week tobacco Avoid added sugar. y chanding now y

cook: remove the fatty part of meat; use
vegetable oil; boil, steam or bake rather
than fry; limit reuse of oil for frying.

I n d i q ~ ’ 1 j{(}\j\f\ M‘SSION, ,144@7
I(-:Iyp:rtfnsmn ™ e :% Dispense drugs for 30 days and give Medications should be taken at the same
In?’gatc(i)ve i i appointment after 4 weeks time each day
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Hypertension Treatment Protocol

Measure blood pressure of all adults over 18 years of age

High BP: SBP = 140 or DBP = 90 mmHg

(in case of SC-HWC refer the patient to MO at PHC/CHC or perform tele consultation for confirmation of diagnosis, initiation of treatment or dose escalation)

Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:*
. o *Hypertensive urgency
Start Tab Amlodipine 5mg OD (If the BP is SBP>180 and or DBP> 110 mmHg)

+ Counsel for lifestyle modification and medicine *Hypertensive emergency

Compliance (If the !3P is SBP>180 and or DBP > 110 mm Hg P'LUS
any evidence of acute organ damage mainly Brain,

Heart, Kidney or EYE)

After 30 days measure BP again. If still high: At HWC
Repeat measurement in 15-20 minutes in both arms to

Change to Fixed-dose combination Tab confirm the BP reading
(Amlodlplne 5mg + Telmisartan 40mg) oD Check for any sign/symptom of acute organ damage

Refer the patient to PHC/CHC for further evaluation

After 30 days measure BP again. If still high:

, , At PHC
Inten5|fy the Telmisartan to 80 mg by Initiate therapy before referring to higher center

prescribing One Fixed-dose combination Tab
(Amlodipine 5mg + Telmisartan 80mg) OD

CVD RISK FACTOR ASSESSMENT

At HWC

After 30 days measure BP again. If still high: H/o0 smoking, high salt intake, alcohol intake,
family history, chest pain, frequent pain killers,

Intensify the Amlodipine to 10 mg by prescribing breathlessness, swelling of feet, diminished vision
Two Fixed-dose combination Tab i.e. On examination

2 tab x (Amlodlplne 5mg + Telmisartan 40mg) BMI>25, abdominal circumference, Oedema, engorged
= (Amlodipine 10 mg + Telmisartan 80 mg) OD neck veins

Lab evaluation

: I Hb, RBS, Urine protein
After 30 days measure BP again. If still high:

. . At PHC/CHC level
Add Tab Chlorthalldor!e 125 mg VYIth Detail clinical evaluation of diabetes, stroke, MI etc
Two Fixed-dose combination Tab i.e. e
. At PHC/CHC leve
1 Tab Chlortha!lc!one PLUS . HB,RBS,ECG, Lipid profile, Sr Creatinine, Fundus of eye
2 tab x (Amlodipine 5mg + Telmisartan 40mg) examination, CXR

= (Amlodipine 10 mg + Telmisartan 80 mg) OD

Lifestyle measure
After 30 days measure BP again_ If still h|gh Encourage to do min 30 min physical activity daily for

i i : least 5 days /week.
Check if the patient has been taking Z‘;‘:";c ays Aee

medications regularly and correctly. offer the patient to join various YOGA/WELLNESS
If yes, refer to a specialist. activities at HWC.

Encourage to stop smoking, reduce alcohol intake,
low dietary salt intake, increase fruits & vegetable

consumption. Refer to tobacco cessation center if
* This protocol may not be eligible for special cases like pregnant women, h/o heart required.

attack in last 3 years or stroke, Diabetes Mellitus, chronic kidney disease

* Such cases should be referred to the higher centers

India
Hypertension . . . . . .
I H C I Control e Dispense drugs for 30 days and give appointment after 4 weeks  ® Medications should be taken at the same time each day

Initiative




Mizoram

Hypertension Protocol

Measure blood pressure of all adults over 30 years of age

Caneee Daketes, Cordie-Runsdsr D & Shake

High BP: SBP > 140 or DBP > 90 mmHg
Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:*
Prescribe Amlodipine 5mg

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Hydrochlorothiazide.

- Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/thiazide-like diuretics should
not be given to pregnant women or to women of
childbearing age not on effective contraception.

After 30 days measure BP again. If still high:
Increase to Amlodipine 10mg

- Calcium channel blocker (CCB) can be used. If
not controlled with intensification dose, refer to a
specialist.

Diabetic patients
-Treat diabetes according to protocol.

- Aim for a BP target of < 140/90 mmHg.

After 30 days measure BP again. If still high:
Add Telmisartan 40mg

Heart attack in last 3 years
- Add beta blocker to Amlodipine with initial treatment.

Heart attack or stroke, ever
-Begin low-dose aspirin (75mg) and statin.

People with high CVD risk
(like Diabetes & Hypertension together)
- Consider aspirin and statin.

After 30 days measure BP again. If still high:
Increase to Telmisartan 80mg

Chronic kidney disease
-ACEI or ARB preferred if close clinical and
biochemical monitoring is possible.

After 30 days measure BP again. If still high:
Add Hydrochlorothiazide 12.5mg

* If SBP > 180 or DBP > 110, refer patient to a specialist
after intiating treatment.

If SBP 160-179 or DBP 100-109, start treatment on the
same day.

If SBP 140-159 or DBP 90-99, check on a different day
and if still elevated, start treatment.

After 30 days measure BP again. If still high:

Check if the patient has been taking
medications regularly and correctly. If yes,
refer to a specialist.

Lifestyle advice for all patients

%K % £ &

Avoid fried
and fast foods

Avoid tobacco
and alcohol

Maintain normal
body weight

Reduce salt
intake under
1 tsp/day ~ 5gm/day

Exercise at least
30 mins/day
5 days/week

* Eat 5 servings of fruits and

vegetables per day.

* Avoid papads, chips, chutneys,

dips, pickles etc.

* Use healthy oils like sunflower,

mustard or groundnut.

* Limit consumption of foods

containing high amounts of
saturated fats.

* Reduce fat intake by changing

how you cook:

- Remove the fatty part of meat

- Use vegetable oil

- Boil, steam or bake instead of fry
- Limit reuse of oil for frying

* Avoid processed foods

containing trans fats.

* Avoid added sugar.

India
Hypertension
Control
Initiative

e Dispense drugs for 30 days and give appointment after 4 weeks

e Medications should be taken at the same time each day




Nagaland

) Hypertension Protocol ‘&=

Diabetes, Heart Disease & Stroke

Measure blood pressure of all adults over 18 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

IfBPis highi* Women who are or could become pregnant
Prescribe AmIOdipine Smg A DO NOT give Telmisartan or Chlorthalidone.

— Statins, ACE inhibitors, angiotensin receptor
blockers (ARBs), and thiazide/thiazide-like

After 30 days measure BP again. If still high: CINTEAIES SoUIe] MO B2 CJVE 1 [pTEgnEt

women or to women of childbearing age not

Add TE|misa rtan 40mg on effective contraception.

Calcium channel blocker (CCB) can be used.
If not controlled with intensification dose,
refer to a specialist.

After 30 days measure BP again. If still high:

Diabetic patients

Increase Telmisartan to 80mg - Treat diabetes according to protocol.
— Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

- Add beta blocker to Amlodipine with initial
treatment.

After 30 days measure BP again. If still high:
Increase Amlodipine to 10mg

Heart attack or stroke, ever
- Begqin low-dose aspirin (75mg) and statin.

People with high CVD risk

Add Chlortha"done 12.5mg** — Consider aspirin and statin.

Chronic kidney disease

After 30 days measure BP again. If still high: ~ ~ ACELor ARB preferred if close clinical an
» biochemical monitoring is possible.
Increase Chlorthalidone to 25mg

After 30 days measure BP again. If still high:

* If SBP > 180 or DBP > 110, refer patient to a specialist after
starting treatment.

After 30 days measure BP again. If still high: If SBP 160-179 or DBP 100-109, start treatment on the

same day.

CheCk |f the patlent has been ta kl ng If.SBP 140-159 or DBP 90-99, check on a different day and if
medications reqularly and correctly. ot elevated, start reatment
If yes, refer to 3 SpECIa|ISt. ** Hydrochlorothiazide can be used if Chlorthalidone is not

available (25 mg starting dose, 50 mg intensification dose).

LifEStyle adViCE fOr a" patients ® Eat 5 servings of fruits and e Reduce fat intake by changing

vegetables per day. how you cook:
- Remove the fatty part of meat

O 7, % E , ° AF:Oid papééds, chi%s, o - Use vegetable oil
({ chutneys, dips, and pickies. - Boil, steam, or bake instead of fry
A . . . .
1 @ « Use healthy oils: E.q. - Limit reuse of oil for frying

sunflower, mustard, or e Avoid processed foods
groundnut. containing trans fats.

Avoid tobacco Exercise Reduce weight, Reduce salt, Eat less
and alcohol 2.5 hours/week if overweight under 1 tsp/day fried foods

India
Hypertension
Control
Initiative

e Limit consumption of foods ~ ® Avoid added sugar
containing high amounts of
saturated fats.

e Dispense drugs for 30 days and give appointment after 4 weeks e Medications should be taken at the same time each day




Odisha

Hypertension Protocol

Measure blood pressure of all adults over 30 years of age

High BP: SBP > 140 or DBP > 90 mmHg
Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:* Pregnant women and women who may

. o« ® become pregnant
Prescribe Amlodipine 5mg

A DO NOT give Telmisartan or Hydrochlorothiazide.

- Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/thiazide-like diuretics should
not be given to pregnant women or to women of
childbearing age not on effective contraception.

After 30 days measure BP again. If still high:

- Calcium channel blocker (CCB) can be used. If
not controlled with intensification dose, refer to a

Increase to Amlodipine 10mg <pecialst,

Diabetic patients
-Treat diabetes according to protocol.

- Aim for a BP target of < 140/90 mmHg.

After 30 days measure BP again. If still high:

Heart attack in last 3 years

Add TEImisa rtan 40mg - Add beta blocker to Amlodipine with initial treatment.

Heart attack or stroke, ever
-Begin low-dose aspirin (75mg) and statin.

Chronic kidney disease
- ACEI or ARB preferred if close clinical and

Increase to Telmisa rtan 80mg biochemical monitoring is possible

After 30 days measure BP again. If still high:

After 30 days measure BP again' If Sti” hlgh * If SBP > 180 or DBP > 110, refer patientto a

Add Hyd rOCh |Or0th iazide 1 z.smg specialist after starting treatment.

If SBP 160-179 or DBP 100-109, start treatment on
the same day.

. . . If SBP 140-159 or DBP 90-99, check on a different
After 30 days measure BP agam' If Stl” hlgh: day and if still elevated, start treatment.

ChECk If the patient haS been ta k|ng Recommended investigations at initiation of

therapy: Haemoglobin, blood sugar, urine analysis

medications regU|ar|y and CorreCtIy. If YES, for proteinuria, serum creatinine.
refer to a specialist.

LifEStyle adViCE fOr a " patients * Eat 5 servings of fruits and * Reduce fat intake by changing

vegetables per day. how you cook:

* Avoid papads, chips, chutneys, - Remove the fatty part of meat

dips, pickles etc. - Use vegetable oil

* Use healthy oils like sunflower, ) B.Oll.’ steam or b.ake mSt.ead offry
- Limit reuse of oil for frying

safflower, groundnut, etc

Avoid tobacco Exercise Reduce weight, Reduce salt, Eat less + Limit consumption of foods * Avoid processed foods

and alcohol 2.5 hours/week if overweight under 1 tsp/day fried foods containing high amounts of containing trans fats.

saturated fats (cheese, ice-cream, * Avoid excess sugar,
fatty meat). carbonated/packaged drinks.

India
Hypertension . . . . . .
I H C I Control e Dispense drugs for 30 days and give appointment after 4 weeks  ® Medications should be taken at the same time each day

Initiative
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Hypertension Protocol <
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Government of Puducherry

Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:”
Prescribe Amlodipine 5mg

After 30 days measure BP again. If still high:

Increase to Amlodipine 10mg

After 30 days measure BP again. If still high:

Add Telmisartan 40mg

After 30 days measure BP again. If still high:

Increase to Telmisartan 80mg

After 30 days measure BP again. If still high:

Add Chlorthalidone 12.5mg**

After 30 days measure BP again. If still high:

Increase to Chlorthalidone 25mg**

After 30 days measure BP again. If still high:

Check if the patient has been taking
medications regularly and correctly. If yes,
refer to a specialist.

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Chlorthalidone.

— Statins, ACE inhibitors, angiotensin receptor blockers
(ARBs), and thiazide/thiazide-like diuretics should not be
given to pregnant women or to women of childbearing
age not on effective contraception.

Calcium channel blocker (CCB) can be used. If not
controlled with intensification dose, refer to a specialist.

Diabetic patients

— Treat diabetes according to protocol.
— Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

— Add beta blocker to Amlodipine with initial treatment.

Heart attack or stroke, ever

— Begin low-dose aspirin (75mg) and statin.

People with high CVD risk

— Consider aspirin and statin.

Chronic kidney disease

— ACEI or ARB preferred if close clinical and biochemical
monitoring is possible.

* IfSBP =180 or DBP =110, refer patientto a
specialist after starting treatment.

If SBP 160-179 or DBP 100-109, start treatment on
the same day.

If SBP 140-159 or DBP 90-99, check on a different
day and if still elevated, start treatment.

Recommended investigations at initiation of
therapy: Haemoglobin, blood sugar, urine analysis
for proteinuria, serum creatinine.

Hydrochlorothiazide can be used if Chlorthalidone
is not available (25 mg starting dose,
50 mg intensification dose).

Lifestyle advice for all patients

Jre

Avoid tobacco
and alcohol

India
Hypertension
Control
Initiative
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Reduce weight,
if overweight

Reduce salt,
under 1 tsp/day

Exercise
2.5 hours/week

® Eat 5 servings of fruits and

e Avoid papads, chips,

s}

Eat less
fried foods

e Use healthy oils like

e Limit consumption of foods

e Reduce fat intake by changing
how you cook:
- Remove the fatty part of meat
- Use vegetable oil
- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

vegetables per day.

chutneys, dips, pickles etc.

sunflower, mustard, or

groundnut e Avoid processed foods

containing trans fats.
. : e Avoid added sugar.
containing high amounts of
saturated fats.

e Dispense drugs for 30 days and give appointment after 4 weeks e Medications should be taken at the same time each day




Punjab

Hypertension Protocol

Measure blood pressure of all adults over 18 years

High BP: SBP = 140 or DBP =90 mmHg

If BPis high:* Pregnant women and women who may

. . o become pregnant
Prescrlbe AmIOdlplne Smg A DO NQOT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor

: —_ blockers (ARBs), and thiazide/thiazide-like
# :
After 30 days™ measure BP again. If still high: diuretics should not be given to pregnant

Y- women or to women of childbearing age
Increase tO AmIOdlplne 10mg not on effective contraception.

Calcium channel blocker (CCB) can be used.

. o If not controlled with intensification dose,
After 30 days* measure BP again. If still high: refer to a specialist.

Add Telmisartan 40mg Diabetic patients

- Treat diabetes according to protocol.

- Aim for a BP target of < 140/90 mmHg.
After 30 days” measure BP again. If still high:

Heart attack in last 3 years

Increase to Telmisartan 80mg - Add beta blocker to Amlodipine with initial

treatment.

Heart attack or stroke, ever
After 30 days” measure BP again. If still high: _

Begin low-dose aspirin (75mg) and statin.
Add Chlorthalidone 12.5mg™ People with high CVD risk

- Consider aspirin and statin.

After 30 days* measure BP again. If still high: Curroilie L el 0 E2asE

. o - ACEI or ARB preferred if close clinical and
Increase to Chlorthalidone 25mg biochemical monitoring is possible.

After 30 days measure BP again. If still high: Lifestyle advice for all patients
Check if the patient has been taking

medications regularly and correctly. If yes, Q
refer to a specialist. 0

Avoid tobacco Exercise Reduce salt, Eat less
and alcohol 2.5 hr/week under 1tsp/day fried foods

* If SBP = 180 or DBP > 110, refer patient to a specialist after starting

treatment. Eat 5 servings of fruits and Reduce weight if overweight.

If SBP 160-179 or DBP 100-109, start treatment on the same day. vegetables per day. Reduce fat intake by changing how

If SBP 140-159 or DBP 90-99, check on a different day and if still Avoid papads, chips, you cook:

elevated, start treatment. chutneys, dips, and pickles. - Remove the fatty part of meat

- Use vegetable oil

- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

Dose of anti-hypertension medications can be titrated at 15 days Use healthy oils:
frequency if required. E.g. sunflower, mustard, or

Hydrochlorothiazide can be used if Chlorthalidone is not available (25 groundnut.

mg starting dose, 50 mqg intensification dose). Limit consumption of foods
containing high amounts of
saturated fats. Avoid added sugar.

India

Hypertension

Control e Dispense drugs for 30 days and give appointment after 4 weeks e Medications should be taken at the same time each day
Initiative

Avoid processed foods containing
trans fats.




Rajasthan __,‘
Hypertension Protocol { v

Measure blood pressure of all adults over 18 years

High BP: SBP =140 or DBP =90 mmHg
Check for compliance at each visit before titration of dose or addition of drugs

IfBPis high:* Women who are or could become pregnant
Prescribe AmIOdlplne 5mg A DO NOT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor
. Ol L blockers (ARBs), and thiazide/thiazide-like
After 30 days measure BP again. If still hlgh- diuretics should not be given to pregnant

. women or to women of childbearing age
Add Telmisartan 40mg not on effective contraception.
Calcium channel blocker (CCB) can be used.
If not controlled with intensification dose,
refer to a specialist.

After 30 days measure BP again. If still high:

. Diabetic patients
Increase Telmisartan to 80mg - Treat diabetes according to protocol.
- Aim for a BP target of < 140/90 mmHg.

6 After 30 days measure BP again. If still high: Heartattackin last 3 years

- Add beta blocker to Amlodipine with initial
Increase Amlodipine to 10mg treatment.

Heart attack or stroke, ever
- Begin low-dose aspirin (75mg) and statin.
After 30 days measure BP again. If still high: People with high CVD risk

Add Chlorthalidone 12.5mg** - Consider aspirin and statin.

Chronic kidney disease
- ACEI or ARB preferred if close clinical and

After 30 days measure BP again. If still high: piochemicalmonttoringlisiaossible:

Increase Chlorthalidone to 25mg**

If SBP > 180 or DBP = 110, refer patient to a specialist
after starting treatment

. . . If SBP 160-179 or DBP 100-109, start treatment on the
After 30 days measure BP again. If still high: same day

If SBP 140-159 or DBP 90-99, check on a different day

Check If the pat|ent has been tak|ng and if still elevated, start treatment

med ications reg u |ar|y d nd co l’reCt|)/- If yeS, Hydrochlorothiazide can be used if Chlorthalidone is not
T available (25mg starting dose, 50mg intensification dose).
refer to a specialist.

LifestYIe advice for all patients e Eat5servingsof fruitsand ~ * Reduce weight if overweight.

vegetables per day. * Reduce fat intake by changing

(@) ¢ Avoid papads, chips, how you cook:
@ @ chutneys, dips, and pickles. - Remove the fatty part of meat
— . - Use vegetable oil
0 o Use healthy oils:  Boil kel £ 6
; @ sunflower, mustard, or oil, steam, or bake instead of fry

groundnut - Limit reuse of oil for frying

Avoid tobacco Exercise Reduce salt, Eat less * Avoid processed foods

and alcohol 2.5 hr/week under 1 tsp/day fried foods e Limit consumption of foods containing trans fats.
containing high amounts of

saturated fats. ¢ Avoid added sugar.

India

Hypertension

Control Medications should be taken at the same time eachday e Dispense drugs for 30 days and give appointment after 28 days
Initiative
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Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:”
Start on lifestyle modifications.
Review after 2 weeks.

If BP is high at 2 weeks review:
Start Amlodipine 5mg/any
Calcium channel blocker (CCB)

Review in 1 month. If BP is high:

Add Telmisartan 40mg (ARB)
Along with Amlodipine 5mg

Review in 1 month. If BP is high:

Intensify Telmisartan to 80mg
Along with Amlodipine 5mg

Review in 1 month. If BP is high:
Intensify Amlodipine to 10mg

Along with Telmisartan 80mg

Review in 1 month. If BP is high:
Add Chlorthalidone 12.5mg

Along with Amlodipine 10mg and Telmisartan 80mg

Review in 1 month. If BP is high:

Confirm compliance to treatment. If
confirmed, refer to specialist.

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor
blockers (ARBs), and thiazide/thiazide-like
diuretics should not be given to pregnant
women or to women of childbearing age
not on effective contraception.

Calcium channel blocker (CCB) can be used.
If not controlled with intensification dose,
refer to a specialist.

Diabetic patients

— Treat diabetes according to protocol.
— Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

— Add beta blocker to Amlodipine with initial
treatment.

Heart attack or stroke, ever
- Begqin low-dose aspirin (75mg) and statin.

People with high CVD risk
— Consider aspirin and statin.

Chronic kidney disease

— ACEI or ARB preferred if close clinical and
biochemical monitoring is possible.

If SBP > 180 and/or DBP > 110
Referimmediately to higher centre after starting treatment.

If SBP > 160-179 and/or DBP > 100-109

- Do basic investigations: ECG, S. creatinine, Urine protein, RBS
- Start on lifestyle modifications

- Start drug treatment the same day

If SBP > 140-159 and/or DBP > 90-99
Start on lifestyle modifications for 2 weeks prior to initiation of
medication

Recommended investigations at initiation of therapy: Haemoglobin,
blood sugar, urine analysis for proteinuria, serum creatinine

Lifestyle advice for all patients

& 93

Avoid tobacco

and alcohol

IHCI

5

P

\—

Reduce salt,
under 1 tsp/day

Exercise
2.5 hours/week

Reduce weight,
if overweight

India
Hypertension
Control

Eat less
fried foods

e Reduce fat intake by changing
how you cook:
- Remove the fatty part of meat
- Use vegetable oil
- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

® Eat 5 servings of fruits and
vegetables per day.

e Avoid papads, chips,
chutneys, dips, pickles etc

Use healthy oils like
sunflower, safflower,

groundnut, etc e Avoid processed foods

containing trans fats.
Limit consumption of foods
containing high amounts of
saturated fats (cheese,
ice-cream, fatty meat).

e Avoid excess sugar,
carbonated/packaged drinks.

Initiative

e Dispense drugs for 30 days and give appointment after 4 weeks

e Medications should be taken at the same time each day




Telangana

Hypertension Protocol

Measure blood pressure of all adults over 18 years

High BP: SBP = 140 or DBP =90 mmHg
Check for compliance at each visit before titration of dose or addition of drugs

If BP is high: Pregnant women and women who may

Prescribe Amlodipine 5mg become pregnant
A DO NOT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor
After 30 days measure BP again. If still high: blockers (ARBs), and thiazide/thiazide-like
diuretics should not be given to pregnant

Increase to AmIOdipine 10mg women or to women of childbearing age

not on effective contraception.
Calcium channel blocker (CCB) can be used.

After 30 days measure BP again. If still high: If not controlled with intensification dose,
. refer to a specialist.
Add Telmisartan 40mg

Diabetic patients
- Treat diabetes according to protocol.

After 30 days measure BP again. If still high: - Aim for a BP target of < 140/50 mmHg.

. Heart attack in last 3 years
Increase to TEImlsa rtan Somg - Add beta blocker to Amlodipine with initial

treatment.
Heart attack or stroke, ever

After 30 days measure BP again. If still high:
Add Chlorthalidone 12.5mg™

- Begin low-dose aspirin (75mg) and statin.

Chronic kidney disease

- ACEI or ARB preferred if close clinical and
After 30 days measure BP again. If still high: biochemical monitoring is possible.

Increase to Chlorthalidone 25mg™

Lifestyle advice for all patients
After 30 days measure BP again. If still high:

O
Check if the patient has been taking }g@ gﬁ
. . 0
medications regularly and correctly. If yes,
refer to a specialist. Avoid tobacco  Exercise Reduce salt, Fat less
and alcohol 2.5 hr/week under 1tsp/day fried foods

* If SBP = 180 or DBP = 110, refer patient to a specialist after starting Eat 5 servings of fruits and Reduce weight if overweight.

treatment. vegetables per day. Reduce fat intake by changing how

If SBP 160-179 or DBP 100-109, start treatment on the same day. Avoid papads, chips, you cook:

If SBP 140-159 or DBP 90-99, check on a different day and if still chutneys, dips, picklesetc - Remove the fatty part of meat

elevated, start treatment. Use healthy oils: -léSt.elvetgetabIe (l)ollk e
E.g. sunflower, mustard, - BOll, Steam, Or bake Instead ot 1ry

Hydrochlorothiazide can be used if Chlorthalidone is not available (25 groundnut, etc - Limit reuse of oil for frying

mg starting dose, 50 mg intensification dose). Recommended
investigations at initiation of therapy: Haemoglobin, blood sugar, urine Limit consumption of foods
analysis for proteinuria, serum creatinine. containing high amounts of

saturated fats. Avoid added sugar.

India
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Avoid processed foods containing
trans fats.




Uttarakhand

Hypertension Protocol

Measure blood pressure of all adults over 30 years of age

High BP: SBP > 140 or DBP > 90 mmHg
Check for compliance at each visit before titration of dose or addition of drugs

Pregnant women and women who may

If BP is high: * become pregnant
PreSC ribe Am lOd'l p'l ne 5 mg DO NOT give Telmisartan or Chlorthalidone.
- Statins, ACE inhibitors, angiotensin receptor blockers

A (ARBs) & thiazide / thiazide-like diuretics should not
be given to pregnant women or to women of
childbearing age not on effective contraception.

-Calcium channel blocker (CCB) can be used. If
not controlled with intensification dose, refer
to aspecialist.

Prescribe Am lOdipine 5 mg Diabetic patients

-Treat diabetes according to protocol.

& Telmisartan 40 mg oD (FDC)** -Aim for a BP target of < 140/90 mmHg.

_ _ _ Heart attack in last 3 years
After 30 days measure BP again. If still high: -Add beta blocker to Amlodipine with initial

treatment.
Increase to Am IOdlplne 1 O mg Heart attack or stroke, ever
& Telmisal"tan 80 mg OD (FDC)** -Begin low-dose aspirin (75mg) and statin.

People with high CVD risk
(like Diabetes & Hypertension together)

After 30 days measure BP again. If still high: -Consider aspirin and statin.

Add Chlorthalidone 6.25 mg QD*** Chronic kidney disease

-ACEIl or ARB preferred if close clinical and
biochemical monitoring is possible.

After 30 days measure BP again. If still high:

After 30 days measure BP again' If Stl” hlgh * |f SBP > 180 or DBP > 110, refer patient to a specialist
. . . after initiating treatment.

Chec;k If. the patlent has been taklng If SBP 160-179 or DBP 100-109, start treatment on the

medications regularly and correctly. If yes, same day.

If SBP 140-159 or DBP 90-99, check on a different day
and if still elevated, start treatment.

refer to a specialist.

* Before starting Telmisartan, Serum Creatinine is preferred

** If FDC not available, can be given as separate tablets
Amlodipine 5 mg and Telmisartan 40 mg

*** Recommend teleconsultation with physician at this step

Lifestyle advice for all patients

* Reduce fat intake by changing
o Eat 5 servings of fruits and how you cook:

vegetables per day.

@) \—~/ _ _ - Remove the fatty part of meat
@ ¢ Avoid papads, chips, chutneys, - Use vegetable oil
— ﬂ ﬁ i dips, pickles etc. - Boil, steam or bake instead of fry
@ - Limit reuse of oil for frying

* Use healthy oils like sunflower,
mustard or groundnut.

Exercise at least Reduce salt Avoid fried Maintain normal Avoid tobacco « Limit consumption of foods * Avoid processed foods
30 mins/day intake under and fast foods body weight and alcohol P containing trans fats.

5 days/week 1 tsp/day ~ 5gm/day containing high amounts of

saturated fats. ¢ Avoid added sugar.

India
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Uttar Pradesh

Hypertension Protocol

Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg

Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:”
Prescribe Amlodipine 5mg

After 30 days measure BP again. If still high:

Add Telmisartan 40mg

After 30 days measure BP again. If still high:

Increase Amlodipine to 10mg

After 30 days measure BP again. If still high:

Increase Telmisartan to 80mg#

After 30 days measure BP again. If still high:

Add Chlorthalidone 12.5mg

After 30 days measure BP again. If still high:

Increase Chlorthalidone to 25mg ™~

After 30 days measure BP again. If still high:

Check if the patient has been taking
medications regularly and correctly. If yes,
refer to a specialist.

Pregnant women and women who may
become pregnant

A DO NOT give Telmisartan or Chlorthalidone.

- Statins, ACE inhibitors, angiotensin receptor
blockers (ARBs), and thiazide/thiazide-like
diuretics should not be given to pregnant
women or to women of childbearing age
not on effective contraception.

Calcium channel blocker (CCB) can be used.
If not controlled with intensification dose,
refer to a specialist.

Diabetic patients

— Treat diabetes according to protocol.
— Aim for a BP target of < 140/90 mmHg.

Heart attack in last 3 years

— Add beta blocker to Amlodipine with initial
treatment.

Heart attack or stroke, ever
— Begin low-dose aspirin (75mg) and statin.

People with high CVD risk
— Consider aspirin and statin.

Chronic kidney disease

— ACEI or ARB preferred if close clinical and
biochemical monitoring is possible.

* If SBP > 180 or DBP = 110, refer patient to a specialist after starting

treatment.
If SBP 160-179 or DBP 100-109, start treatment on the same day.

If SBP 140-159 or DBP 90-99, check on a different day and if still elevated,
start treatment.

Recommended investigations at initiation of therapy: Haemoglobin,
blood sugar, urine analysis for proteinuria, serum creatinine.

Hydrochlorothiazide can be used if Chlorthalidone is not available
(25mg starting dose, 50mgq intensification dose)

# Ensure serum creatinine result before increasing Telmisartan to 80mg

Lifestyle advice for all patients

il Z

Avoid tobacco
and alcohol

India
Hypertension
Control
Initiative

5

Reduce salt, Eat less
under 1 tsp/day

Exercise
2.5 hours/week

Reduce weight,
if overweight

s}

fried foods

e Reduce fat intake by changing
how you cook:
- Remove the fatty part of meat
- Use vegetable oil
- Boil, steam, or bake instead of fry
- Limit reuse of oil for frying

® Eat 5 servings of fruits and
vegetables per day.

e Avoid papads, chips,
chutneys, dips, pickles etc

e Use healthy oils like
sunflower, safflower,

groundnut, etc e Avoid processed foods

containing trans fats.

e Limit consumption of foods
containing high amounts of
saturated fats (cheese,
ice-cream, fatty meat).

e Avoid excess sugar,
carbonated/packaged drinks.

e Dispense drugs for 30 days and give appointment after 4 weeks e Medications should be taken at the same time each day




West Bengal

Hypertension Protocol

Measure blood pressure of all adults over 30 years

High BP: SBP = 140 or DBP =90 mmHg
Check for compliance at each visit before titration of dose or addition of drugs

If BP is high:”
Prescribe Amlodipine 5mg

Pregnant women and women who may
become pregnant
A DO NOT give Telmisartan or Chlorthalidone

— Statins, ACE inhibitors, angiotensin receptor blockers (ARBS),
and thiazide/thiazide-like diuretics should not be given to
pregnant women or to women of childbearing age not on

After 30 days measure BP again. If still high: effectve contraceptior

Calcium channel blocker (CCB) can be used. If not controlled

In crea se to Am IOd i pi n e 1 0 m g with intensification dose, refer to a specialist

Diabetic patients

— Treat diabetes according to protocol

— Aim for a BP target of < 140/90 mmHg

After 30 days measure BP again. If still high: ) i
. eart attack in last 5 years
Add TEImlsa rtan 40mg — Add beta blocker to Amlodipine with initial treatment

Heart attack or stroke, ever

— Begin low-dose aspirin (75mg) and statin

After 30 days measure BP again. If still high:

People with high CVD risk

In crea se to TEI m isa rta n 80mg — Consider aspirin and statin

Chronic kidney disease

— ACEI or ARB preferred if close clinical and biochemical
monitoring is possible

After 30 days measure BP again. If still high:
Referral criteria for patients

Ad d Ch IOrtha I id on e 6.25 mg** — Cardiovascular disease, chronic kidney disease, and

difficult-to-control diabetes
Suspected secondary hypertension

Adverse events with protocol medications

After 30 days measure BP again. If still high: Women who are preanan
Increase to Chlorthalidone 12.5mg**

If SBP > 180 or DBP > 110, refer patient to a specialist
after starting treatment

If SBP 160-179 or DBP 100-109, start treatment on the

After 30 days measure BP again. If still high: same day

If SBP 140-159 or DBP 90-99, check on a different day

ChECk |f the patlent haS been {a klng and if still elevated, start treatment

Recommended investigations at initiation of therapy:

mEdicatiOnS regu |a I’|y and cO rrECtly. If yes, Haemoglobin, blood sugar, urine analysis for proteinuria,
v . serum creatinine
refer to a specialist.

Hydrochlorothiazide can be used if Chlorthalidone not
available (12.5mg starting dose, 25mgq intensification dose)

LifEStyle advice for all patients e Eat 5 servings of fruits and Reduce weight if overweight.

vegetables per day. Reduce fat intake by changing

O e Avoid papads, chips, how you cook:
@ chutneys, dips, pickles etc. - Remove the fatty part of meat
s - - Use vegetable oil
0 ﬁ ﬁ ? ® Use healthy oils like - Boil, steam, or bake instead of fry

sunflower, mustard, or - . .
- Limit reuse of oil for frying
groundnut.

Avoid processed foods

Avoid tobacco Exercise Reduce weight, Reduce salt, Eat less e Limit consumption of foods ey
containing trans fats.

and alcohol 2.5 hours/week if overweight under 1 tsp/day fried foods containing high amounts of
saturated fats. Avoid added sugar.
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